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4. ANIOTEAEZIMATA AOKIMHZ / TEST RESULTS

O1 Tipég Tou Aceiktn Hyopeiwong AepogepTou ‘Hyou Tou dokipiou BidovTal OTO ETTICUVATITOUEVO BIGY pAMHO
otn oeAida 8 oe cuvdapTnan pe Tnv ouxvoetnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O TapakdTw Zraluiopévog Asiktng Hyopeiwong yia gaopa cuxvotAtwy amd 100Hz wg 3150Hz eival
amotéAeapa aflohoynong oupgwva pe To TpdTutto EN I1ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to EN
I1ISO 717-1:2013.

TUppwva We To Mpotutro MpoiévTog / According to the Product Standard EN 14351-1:2016
AlamoTtwBeica Tipn / Determined value
TraBuiopévog Agiktng Hyopeiwong / Weighted Sound Reduction Index:
Rw (C;Cu) = 39 (-2;-7) dB
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AEiKTr]g HXO}JEI(UO'I’]Q oUpewva pe Tofaccording to
Sound Reduction Index ISO 10140-2:2010

KataokeuaoTtig/Manufacturer: ALUMINCO A.E. / ALUMINCO S.A Ovopagia Tpoidvtog/Product name: Ztabepd mapdBupo ahoupiviou
Avabétng/Client: ALUMINCO AE. / ALUMINCO S.A W4750 / Fixed aluminum window W4750
Eykardotacn/ Installation: ALUMINCO A.E. / ALUMINCO S.A Odiapol Sokipwv/Test rooms: PF

Hpepopnvia mapaywynig / Production date : 23/06/2020

Huepopnvia doxiufig/Testing date: 01/07/2020

Awordoeig doxipiou / Sample dimensions : 1230 x 1480 mm

Mepiypagn Tou dokipiou & Tng idTagng TomoBETnong / Sample & mounting description:

Z1afepd TapdBupo aAoupiviou TOTTOBETNUEVO TOTTOBETNHEVO CUMPWVA PE To TTpoTUTTO ISO 10140-2:2010. To SoKipI0 KOTAOKEUAOTNKE JE
Ta TPOPIA TS aeIpdg W4750 Avolyouevo- avakhvopevo BeplopovwTiké alotnua. ATroTeAcital amméd pia BepUodIOKOTITOPEVN KACOA KaI
éva uohoTTivaka pPE Ta eEAC XapaktnpioTika: 6.75mmm (33.2) LamiGlass sound reduction- 14mm cavity- 6.75mmm (33.2) LamiGlass
sound reduction. ZTIC KOIAOTNTEG TS KACCAG £X0UV TOTTOBETNOET BEPHOHOVWTIKES PTTGPES.

Relocatable glass partition seals installed according to ISO 10140-2:2010. The sample was made with the profiles of the ALUMINCO
W4750 Tilt & Turn Thermal Insulating System. It consists of a thermal insulated frame and a glass with the following characteristics:
6.75mmm (33.2) LamiGlass sound reduction- 14mm cavity- 6.75mmm (33.2) LamiGlass sound reduction. Finally on the cavities of the
frame insulation bars are inserted.

S dokiyiou/S test specimen: 1,82 m?
Emigavelakn pafa/Mass per unit: kg/m?
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BOAGHOUC DOKIPWV OE TPITOOKTARES
Weighted Sound Reduction Index Frequency, f, Hz —»
according to measurement results in test rooms in
third octaves Csoaiso  =-2 dB Csos000 =-1 dB Cioo-soo0  =-1dB
Cysoaiso =-7 dB Ciso-s000=-7 dB Ciri005000 = -7 dB
Rw (C;Cy) = 39 (-2;-7) dB -
N
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